
 
 
 

 
 

 
    

 

1  A00461 HA202-113 LOCK WASHER 3/8", ZINC PLATED 
2 6 A00462  LOCK WASHER 7/8", ZINC PLATED 
3 3 A00464 HA202-043A LOCK WASHER 3/4", ZINC PLATED 
4 6 A00466  NUT, 7/8", ZINC PLATED 
5 2 A00468 HA201-042 NUT, 3/4-10, GR 8, ZINC PLATED 
6 2 A00470  BEARING CUP 
7 2 A00471  BEARING CONE 
8 1 A00472  BEARING RETAINING NUT 
9 1 A00473  BEARING LOCK WASHER 

10 1 A00474 HA203-111 GREASE ZERK 1/4-18 NPT 
11 6 A07845 HA200-029  HHCS, 3/8-16x 1.00, GR 8, ZINC PLATED 
12 6 A08865  HHCS 7/8 - 9 x 5.50", GRADE 8, ZINC PL 
13 3 A19037-00975  3/4" SCH 40 PIPE GALVANIZED x 9.75 
14 1 A21025  HHCS 3/4-10 x 12.00", GRADE 8, ZINC PL 
15 2 A21026  HHCS 3/4-10 x 12.50", GRADE 8, ZINC PL 
16 1 B02936 SEE BELOW LINE CLAMP INSERT 
17 1 B107130  COVER PLATE 
18 1 B107131  CLAMPASS'Y 

* ITEMS NOT SHOWN. SEE BEARING MANUFACTURER FOR MAINTENANCE PRACTICES 
 

 
 

SPARE PARTS LIST 


